

Summary of Resistance to Hard Body Impact Test Report

To BS EN 356: 2000 for Laminated Tempered Glass

Test Consultant : **JAS (Inspection & Testing) Ltd.**
Report Ref. : J18-033-R01-180719 (Summary)
Supplier : **DSA Company Ltd.**
Supplier Address : Room 1903 19/F, New Commerce Centre, No. 19 On Sum Street, Shatin N.T., Hong Kong
Manufacturer : **Shenzhen DSA Kung Kai Technology Company Limited**
Manufacturer Address : No. 10 Fudigang 1st Industrial Park, Pingdong community, Pingdi Street, Longgang District, Shenzhen City, Guangdong Province, P.R.China.
Product Name : Tempered Glass Laminated of the thicknesses:

Tempered Glass Thickness (mm)	BS EN 356:2000
5mm+ 1.52 SGP +5mm	BS EN356 P5A
6mm+ 1.52 SGP +6mm	BS EN356 P5A
8mm+ 1.52 SGP +8mm	BS EN356 P5A
10mm+ 1.52 SGP +10mm	BS EN356 P5A
12mm+ 1.52 SGP +12mm	BS EN356 P5A

No. of Specimens Tested : 3 nos.
Performance : Satisfactory
Date of Test : 17th July 2018

Certified by



Mr. Clifford A. BURY

